
Lecture Notes in Civil Engineering

Giorgio Mannina
Alida Cosenza
Antonio Mineo   Editors

Resource 
Recovery 
from Wastewater 
Treatment
ICWRR 2024



Lecture Notes in Civil Engineering 524

Series Editors
Marco di Prisco, Politecnico di Milano, Milano, Italy
Sheng-Hong Chen, School of Water Resources and Hydropower Engineering, Wuhan
University, Wuhan, China
Ioannis Vayas, Institute of Steel Structures, National Technical University of Athens,
Athens, Greece
Sanjay Kumar Shukla, School of Engineering, Edith Cowan University, Joondalup,
Australia
Anuj Sharma, Iowa State University, Ames, USA
Nagesh Kumar, Department of Civil Engineering, Indian Institute of Science
Bangalore, Bengaluru, India
[...]
Treatment Systems Using Microalgae and Carriers . . . . . . . . . . . . . . . . . . . . . . . . . 450

Sergio Serrano-Blanco, Rixia Zan, Adam Harvey,
and Sharon Velasquez-Orta



xviii Contents

Governance and Business Models, Environmental Policy and
Legislation in the Water Sector

Transition to Circular Economy in the Water Sector by Legislative
Perspectives for the Sicilian Region (Italy) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 457

Alida Cosenza, Marika Carnesi, Davide Calantoni, Mario Ferrante,
and Giorgio Mannina

Governance of Small-ScaleWastewater Treatment Plants in the Near-Coast
Touristic Areas – A Baltic Sea Region Case . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 464

Ksawery Kuligowski, Izabela Konkol, Piotr Szafranowicz,
Nina Effelsberg, Morten Lykkegaard Christensen, Pernilla Eriksson,
Maria Svensson, Virpi Vorne, Anu Reinikainen, Tiia Pedusaar,
Diana Skundra, Janis Zviedris, Jolanta Dvarioniene, and Adam Cenian

Understanding theMotivations forWater Reuse in a Developing Economy:
The Case of Ghana . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 469

Gordon Akon-Yamga, Wilhemina Quaye, George O. Essegbey,
Ebenezer D. O. Ansa, and William Oduro

Plant-Water-Soil Nexus and Fertilizers from Wastewater

Response of Soil-Fava System Irrigated with Urban Treated Wastewater
to Nutrient-Enriched Biochar and Zeolite . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 477

Sara Paliaga, Sofia Maria Muscarella, Rosa Alduina, Luigi Badalucco,
Pedro Tomás Bulacio Fischer, Ylenia Di Leto, Giuseppe Gallo,
Giorgio Mannina, and Vito Armando Laudicina

Synergic Effect of Nutrient-Enriched Biochar and Zeolite on Soil-Tomato
System Irrigated with Urban Treated Wastewater . . . . . . . . . . . . . . . . . . . . . . . . . . . 484

Sara Paliaga, Sofia Maria Muscarella, Rosa Alduina, Luigi Badalucco,
Pedro Tomás Bulacio Fischer, Ylenia Di Leto, Giuseppe Gallo,
Giorgio Mannina, and Vito Armando Laudicina

Phytotoxicity of Materials after Sorption of Humic Substances from Raw
Reject Water . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 491

Jolanta Turek-Szytow, Justyna Michalska, Agnieszka Dudło,
and Joanna Surmacz-Górska

Assessment of Organo-Mineral Post-sorbents for Improving Acidic,
Organic-Matter Deficient Soil: Implications for Crop Physiology and Soil
Microbial Activity . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 497

Justyna Michalska, Jolanta Turek-Szytow, Agnieszka Dudło,
Bożena Nowak, and Joanna Surmacz-Górska



Contents xix

20-Year Ferti-Irrigation of Agro-Energy Cultures with Municipal
Wastewater: A Field Study . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 503

Donatella Caniani, Francesco Di Capua, Ignazio M. Mancini,
and Salvatore Masi

Author Index . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 507



Resource Recovery from Wastewater



Water Reuse and Risk Analysis: The Case Study
of Corleone (Italy) Ultrafiltration Plant

Marika Carnesi, Alida Cosenza(B), and Giorgio Mannina

Engineering Department, University of Palermo, Viale Delle Scienze, Bldg. 8, 90128 Palermo,
Italy

alida.cosenza@unipa.it

Abstract. This study summarises the results of twomonths ofmonitoring the full-
scale ultrafiltration plant in Corleone (Italy). The monitoring has been conducted
according to the current regulations on water reuse in Italy (Italian Ministerial
Decree 185/2003 and2020/741/EU). Sampleswerewithdrawnevery ten days from
three sections: i. treated disinfected wastewater (Section 1); ii. Downstream the
sand filtration (Section 2); iii. After the ultrafiltration (Section 3). Data showed the
ultrafiltration plant’s excellent capability to remove E.coli, total suspended solids
(TSS), and turbidity. For the parameters, the permeate quality can be classified as
Class A according to 2020/741/EU. Conversely, in terms of BOD5, the permeate
can be categorised as Class B according to 2020/741/EU since the BOB5 value
was around 20 mgO2 L-1 on average. Therefore, treated water can be adopted for
food crops, processed and non-food crops and all irrigation methods are allowed.
The study also has the novelty of providing a first attempt at performing a risk
analysis according to 2020/741/EU, which has yet to apply to Sicilian plants.

Keyword: water reuse · ultrafiltration · European Regulation 2020/741 ·
membrane

1 Introduction

The amount of natural water withdrawn for agriculture, municipal, and domestic uses
has substantially increased during the last century. The volume of natural water adopted
for human scopes (agriculture, municipal, and domestic) increased from 500 km3/year
in 1900 to 4000 km3/year in 2018 (FAO, 2022). Around 72% of this natural water is
adopted for agricultural purposes (FAO, 2022). The massive adoption of natural water
for human scopes and climate change causing reduced water availability make future
access to safe drinking water a struggle. Today, 2.2 billion people need access to safely
managed drinking water; conversely, 80% of wastewater in the world flows back into
the ecosystem without being treated or reused (UN, 2023). For these reasons, the United
Nations has proposed SustainableDevelopmentGoal 6 (SDG6) to ensure the availability
of sustainable water and sanitation management for all.

Treated wastewater could represent an alternative water source in regions with water
crises due to climate change (Mannina et al., 2022a). The reuse of treated wastewa-
ter in agriculture could facilitate the circularity of water, organic matter, and essential

© The Author(s), under exclusive license to Springer Nature Switzerland AG 2024
G. Mannina et al. (Eds.): ICWRR 2024, LNCE 524, pp. 3–7, 2024.
https://doi.org/10.1007/978-3-031-63353-9_1

http://crossmark.crossref.org/dialog/?doi=10.1007/978-3-031-63353-9_1&domain=pdf
https://doi.org/10.1007/978-3-031-63353-9_1


4 M. Carnesi et al.

nutrients such as nitrogen, phosphorus, and potassium (Cosenza et al., 2022). With
this regard, the European Union (EU) have proposed the EU 2020/741 regulation to
facilitate water reuse for agricultural scopes imposing limits for four parameters (total
suspended solids - TSS, turbidity, biological oxygen demand - BOD5, Escherichia coli
- E. coli) according to four classes of reclaimed water quality (namely, classes A-D).
Therefore, in Italy two regulations are currently valid for treated wastewater reuse: i.
the Italian Ministerial Decree 185/2003 imposing limits for industrial and civil reuse;
ii. the 2020/741/EU imposing limits for agricultural reuse. In view of producing water
that couples the imposed limits, adopting advanced wastewater treatment technologies
is mandatory. Among the technologies applied within the wastewater treatment plants,
the membrane bioreactor (MBR) allows the achievement of high effluent quality com-
parable to that required for agricultural scopes. The adoption of MBR could favour the
circularity of wastewater, guaranteeing water availability for agriculture and saving the
adoption of natural water. However, despite the advantages of reuse, this practice still
needs to be widespread due to several existing barriers (technological, economic, social,
and legislative). To overcome the existing barriers, several actions promotingwater reuse
have to be applied (such as good operating practices or increasing social awareness).
With this regard, within the H2020 Wider Uptake project, a roadmap for the Corleone
case study is building (Mannina et al., 2021). This roadmap indicates several actions to
be applied in view of spreading the water reuse in Corleone (Mannina et al., 2022b). One
of these actions is to know the current plant performance to be adopted as a benchmark
for future improvement. The study aims to present the results of two months of moni-
toring of the Corleone ultrafiltration plant and assess the risk according to EU 2020/741
regulation.

2 Material and Methods

Corleone’s full-scale plant couples the wastewater treatment and tertiary ultrafiltration
(UF) systems. The wastewater treatment system treats around 3700 m3/d using a con-
ventional activated sludge process and aerobic digestion for the sludge line. Around 1/3
of the treated and disinfected wastewater is subjected to further treatment inside the UF
system. Figure 1 depicts the layout of the UF system. The UF system has two sand filters,
two ultrafiltration membrane units, and a clean-in-place (CIP) tank.

The permeate is collected in a storage tank (Fig. 1). Each membrane unit comprises
36 modules of polyvinylidene fluoride hollow membranes with a porosity of 0.04 µm.
The membranes are operated under filtration (22 min) and backwashing (3 min) cycles.
Chemical cleaning takes place every 14 days for 3 h. During the chemical cleaning, hot
water (around 35 °C) taken from the CIP is dosed with sodium hypochlorite (300 mg/L)
and sulphuric acid (0.05%) and pumped from the outer to the inner membranes (Fig. 1).
The water adopted for the chemical cleaning is then neutralized and discharged (Fig. 1).

During the two-month experimental campaign, sampleswere collected every tendays
from three sections: i. after disinfection (Section 1); ii. After the sand filters (Section 2);
iii. After the ultrafiltration (Section 3) (Fig. 1). For each sample, BOD5, turbidity, TSS,
and E. coli were analysed coupled with the parameters imposed by the Italian 185/2003
regulation. Standard methods (APHA, 2012) were used to measure BOD5 and TSS. E.



Water Reuse and Risk Analysis 5

Fig. 1. Layout of Corleone UF full—scale plant and sampling point indication

coli concentration wasmeasured usingmethod F as proposed by IRSA –CNR. Turbidity
was measured by using a portable Hanna (USA) HI93703 turbidimeter.

3 Results and Discussion

For the sake of conciseness in this study, only the results of BOD5, turbidity, TSS, and
E. coli will be shown and discussed. The limits regarding the parameters imposed by the
Italian Ministerial Decree 185/2003 are respected. Figure 2 shows the results of BOD5,
turbidity, TSS, and E. coli for all sampling days and monitored sections.

Data from Fig. 2a show that despite the high variability of the E.coli concentra-
tion measured in Section 1 (ranging between 35 and 90 UFC/100 ml), the permeate
(Section 3) E.coli concentration always equals zero. This suggests the UF system’s
excellent capability in removing pathogenic bacteria. Further, the sand filters provided
an average removal ofE. coli of 67%. Regarding BOD5 removal, no substantial variation
was obtained between Section 1 and Section 2 (Fig. 2b). Excepting for the sampling day



6 M. Carnesi et al.

0

10

20

30

40

1 2 3 4 5

BO
D

5
co

nc
en

tra
tio

n
[m

gO
2/L

]

Sampling day

Class A limit 2020/741/UE

Claass B-D limit 20202020/741/UE

Section 1 Section 2 Section 3

0
5

10
15
20
25
30
35
40

1 2 3 4 5

TS
S

co
nc

en
tra

tio
n 

[m
g

L-
1 ]

Sampling day

Claass B-D limit 20202020/741/UE

Claass A limit 20202020/741/UE

0

2

4

6

8

1100

1 2 3 4 5

Tu
rb

id
ity

[N
TU

]

Sampling day

CClass A limit 20202020/741/UE

0

20

40

60

80

100

1 2 3 4 5

E
. c

ol
i[

U
FC

/1
00

m
l]

Sampling day

Class A limilimit 2020/741/UUE

(a) (b)

(c) (d)

Fig. 2. Measured values of E. coli (a), BOD5 (b), TSS (c) concentrations, and Turbidity (d) for
each sampling day and monitored plant section.

2, the BOD5 concentration of the effluent permeate (Section 3) was always lower than
25 mg/L, which represents the limit imposed by the EU 2020/741 regulation for quality
Class B. The high value of the BOD5 concentration obtained during sampling day 2 is
due to the WWTP process dysfunctions. Indeed, the disinfected effluent from the plant
exceeded the regulation limit of 25 mgL−1 (Italian Legislative Decree 152/2006). In
terms of permeate TSS concentration and turbidity, the measured quality was always
within the Class A of EU 2020/741 regulation. Specifically, by analysing data of Fig. 2c
one can observe that even when the disinfected effluent from theWWTP (Sample 1) had
a TSS concentration greater than 15 mg L−1, the permeate was always lower than 10 mg
L−1 (limit of Class A quality of EU 2020/741 regulation). In particular, the average
permeate TSS concentration was 5.14 mg L−1. The sand filters reduced the TSS con-
centration by around 13%. The remaining removal was due to the UF action. The results
in terms of turbidity were obtained for the TSS concentration (Fig. 2d). Data related to
the Italian Ministerial Decree 185/2003 (not shown here for conciseness) respected the
imposed limit. Therefore, the produced water could be adopted even for Industrial and
civil scopes. The qualitative risk assessment is ongoing; results will be presented in the
revised manuscript.

4 Conclusions

The Corleone full-scale UF plant was monitored to evaluate the quality of the water
produced according to EU Regulation 2020/741 (agriculture reuse) and the Italian Min-
isterial Decree 185/2003 (civil and industrial reuse). The quality of the water produced



Water Reuse and Risk Analysis 7

respects Class A of EU Regulation 2020/741 for the parameters E.coli, TSS concen-
tration, and turbidity. In contrast, for the parameter BOD5 concentration, water can be
classified as allowing to Class B of EU Regulation 2020/741. The Italian Ministerial
Decree 185/2003 imposed all the measured parameters. Therefore, the treated water
could be adopted for civil, industrial and agricultural scopes. According to EU Regula-
tion 2020/741, all irrigation methods could adopt the treated water for food, processed,
and non-food crops.

Acknowledgements. This work was funded by the project “Achieving wider uptake of water-
smart solutions—WIDERUPTAKE” (grant agreement number: 869283) financed by theEuropean
Union’s Horizon 2020 Research and Innovation Programme, in which the last author of this paper,
Giorgio Mannina, is the principal investigator for the University of Palermo. The Unipa project
website can be found at: https://wideruptake.unipa.it/.

References

APHA. Standard methods for the examination of water and wastewater, 22nd edition edited by
E. W. Rice, R. B. Baird, A. D. Eaton and L. S. Clesceri. American Public Health Association
(APHA), American Water Works Association (AWWA) and Water Environment Federation
(WEF), Washington, D.C., USA (2012)

Cosenza, A., Gulhan, H., Maida, C.M., Mannina, G.: Nutrient recovery from wastewater treat-
ment by ultrafiltration membrane for water reuse in view of a circular economy perspective.
Bioresour. Technol. (2022)

Food and Agriculture Organization of United Nation (FAO) - Report on: The state of food and
agriculture 2022 – leveraging agricultural automation for transforming agrifood systems. Rome
(2022)

Italian Legislative Decree 3 April 2006, n. 152 “Norme in materia ambientale” – In Italian
Italian Ministerial Decree 12 June 2003, n.185 “Regolamento recante norme tecniche per il riu-

tilizzo delle acque reflue in attuazione dell’articolo 26, comma 2, del decreto legislativo 11
maggio 1999, n. 152” – In Italian

Mannina, G., et al.: Enhancing a transition to a circular economy in the water sector: the EU
project wider uptake. Water (Switz.) 13 (2021)

Mannina, G., et al.: Roadmapping the transition to water resource recovery facilities: the two
demonstration case studies of Corleone and Marineo (Italy). Water 14, 156 (2022a)

Mannina, G., Gulhan, H., Ni, B.: Water reuse from wastewater treatment: The transition towards
circular economy in the water sector. Biores. Technol. 363, 127951 (2022b)

Regulation (EU) 2020/741 of the European Parliament and of the Council of 25 May 2020 on
minimum requirements for water reuse

United Nations (UN) 2023 - Report of the United Nations Conference on the Midterm Compre-